Parts Manual

Mfg. No: 040549-00
17,000 Watt Standby Generator (B&S)

BRIGGS&STRATTON

Copyright © Briggs & Stratton. All Rights reserved 10-Apr-2024






Table Of Contents

Model Components

ACCESSOIY GIOUP. . vttt e e e e e e e
Alternator GroUP. . . ..ot
Control Panel Group. .. ... e
DecCals GroUp. . ..ottt
ENnclosure Group. . ..o
Fuel, Duct & SUupport Group. . .. ..o oo e e
POWEr GrouUpP. . ..o
Torque Specification Chart. ........... . i,

Copyright © Briggs & Stratton. All Rights reserved

10-Apr-2024



Accessory Group

Note: Unless noted otherwise, use the standard torque specifications Mfg. No: 040549-00

@ ATTENTION

This building is equipped
with a Standby Generator.

ATTENTION @

Cet édifice est équipé d'une
génératrice de secours.

FUELTYPE:
® Natural Gas
® |PGas

LOCATION:

® NORTH @ EAST
® SOUTH @ WEST

ATENCION ATTENTION

Este edificio esta equipado con
un generador de respaldo.

TYPE DE CARBURANT :
Gaz naturel @
GPL ®
EMPLACEMENT :

EST @ NORD @
OUEST @ SuD @

8'70. VdiN
DO NOT REMOVE THIS TAG
3113N0113 3113) SVd Z3y1134 AN
NFPA 702.8

This building is equipped
with a Standby Generator.

TIPO DE COMBUSTIBLE:
® Gas natural
® GaslLP
UBICACION: LOCATION:

® NORTE @ ESTE EAST ® NORTH @
® SUR ® OESTE WEST ®  SOUTH @

FUEL TYPE:
Natural Gas @
LP Gas @

8704 YdiN
NO QUITE ESTA ETIQUETA
DYL SIHLIAOW3IY 1ON Od
NFPA 702.8

0010 0030 0070

0040 0050 0060

Copyright © Briggs & Stratton. All Rights reserved 4 10-Apr-2024



Accessory Group

REF NO PART NO QTY DESCRIPTION
0010 198573GS 2 FUSE
0030 314290GS 1 KEY
0040 198460GS 4 PLUG, Dome
0050 319693GS 1 PAINT, Touch Up, Cont. Charcoal, Texture
0060 311713GS 1 HOSE, Flex Fuel
0070 706988 1 DECAL
-- 319677GS PAINT, Spray, Cont. Charcoal, Texture
-(Optional Accessory)
-- 314941GS PLATE, Warmer
-(Optional Accessory)
-- 6036 KIT, Maintenance
-(Optional Accessory)
-- 6229 KIT, Wireless Monitor
-(Optional Accessory)
-- 6231 KIT, Cold Weather (Includes Battery & Oil Warmers)
-(Optional Accessory)
-- 6254 KIT, Oil Warmers
-(Optional Accessory)
-- 6331 KIT, Fuel Regulator (Low Pressure Applications Only)

-(Optional Accessory)

Copyright © Briggs & Stratton. All Rights reserved

10-Apr-2024



Alternator Group

Note: Unless noted otherwise, use the standard torque specifications Mfg. No: 040549-00

Stator wires to be
air sealed in this area.

0120
Fan not to be used
for torquing rotor bolt,
. . use strap wrench on
Torque in several steps using rotor lams.
a criss-cross pattern to
properly seat stator.
0080 0090

Torque to Torque to
225 in/lbs. 35 ft/lbs.
(25 Nm.) (47 Nm.)

0070

Tighten until
snug, being
careful not

to strip threads.

Copyright © Briggs & Stratton. All Rights reserved 6 10-Apr-2024



Alternator Group

REF NO PART NO QTY DESCRIPTION
0010 708729 ROTOR

0020 316176GS STATOR

0030 195234GS RBC

0040 195235GS ADAPTER, Engine
0060 66386GS BRUSH ASSEMBLY
0070 66849GS TAPTITE

0080 315199GS SCREW

0090 315204GS BOLT

0100 199888GS O-RING

0120 203200GS WASHER

0130 319105GS FAN

0140 319110GS WASHER

0150 319111GS O-RING

0620 315440GS GROMMET

Copyright © Briggs & Stratton. All Rights reserved

10-Apr-2024



Control Panel Group

Note: Unless noted otherwise, use the standard torque specifications Mfg. No: 040549-00

Copyright © Briggs & Stratton. All Rights reserved 8 10-Apr-2024



Control Panel Group

REF NO PART NO QTY DESCRIPTION

0010 707181 1 MOTOR, Stepper

0021 314633GS 1 BRACKET

0022 314639GS 1 HARNESS-WIRE

0026 192770GS 2 BRACKET, Mounting / Breaker

0028 208365GS 1 BLOCK, Terminal

0029 - 2 * SCREW, #10-32 x 3/4
-(*See footnote)

0030 - 7 * CAPSCREW, Hex Head, 1/4-20 x 3/4
-(*See footnote)

0031 199011GS 1 LUG, Ground Connect

0032 - 3 * SCREW, M2.5-0.45 x 12
-(*See footnote)

0080 314631GS 1 BOX, Control

0130 - 15 * BOLT, Hex Head, #10-32 x 3/8
-(*See footnote)

0140 316187GS 1 BREAKER, Circuit, 80A

0155 - 1 * WASHER, External Lock, M6
-(*See footnote)

060 - 1 *NUT, 1/4-20
-(*See footnote)

0220 315445GS 1 REGULATOR, Voltage

0235 708727 1 SEAL

0240 314632GS 1 BRACKET

0250 315423GS 1 PANEL-CONTROL
-(**See Footnote)

0250-1 319009GS 1 DOOR, Access

0260 317480GS 1 HARNESS, Wiring

0280 BA314635GS 1 COVER-CONTROL PANEL

0290 - 10 * SCREW, #10-16 x 3/8
-(*See footnote)

0300 709873 1 HARNESS, Wire
-(Voltage Regulator)

0500 317323GS 1 ROD

0510 198573GS 1 FUSE, Auto Type, 15 Amp
-(Not lllustrated)

0520 6479 1 ACCESSORY, KIT, OFF BOARD RADIO

-(Not lllustrated)

Footnotes:

** |f system has a wireless monitor, 6479GS (Off Board Radio Kit) will be required along with control panel.
* [tems without part numbers are common fasteners. Purchase locally.

Copyright © Briggs & Stratton. All Rights reserved

10-Apr-2024



Decals Group

Note: Unless noted otherwise, use the standard torque specifications

Mfg. No: 040549-00

NFPA 37.4.1.4(2)
THIS GENERATOR HAS BEEN DESIGNED
AND TESTED IN CONJUNCTION WITH AN
INDEPENDENT FIRE TESTING LABORATORY
FOR 18" MINIMUM CLEARANCE FROM
COMBUSTIBLE CONSTRUCTION _ooecoes

0020

0010-70

0010-120

0010-10

0010-160

0010-170

0010-50

0010-20

0010-100

0010-60

0010-200

0010 NOTICE
AVIS
AVISO
FUEL REQUIREMENTS
Fstimated generator fued supply requirements for
WARNING WARNING WARNING both natural gas and LP vapor: WARNING WARNING
AVERTISSEMENT AVERTISSEMENT =
AVERTISSEMENT AVERTISSEMENT AVERTISSEMENT
ADVERTENCIA ADVERTENCIA ADVERTENCIA Natural Gas | LP Vapor
Veteal ADVERTENCIA ADVERTENCIA %
Generatorstarts astomatically which could | Hot e cokd et Engine shaut contals b nonarde 2 Mo | BTVR| man| BTUR | noh T ————— ioran oosten s sod e A
sy Femevecan el oo seusinry Dot uch pofaras sl col ol it You I O R AT AR A\ e e ot || N S st o st
discannect battery prior ta servicing. ;asuv'acmaudeuomra\! Install garban monoxide alarms in home TOKW | 163,000 | 475 | 184000 | 1.86 ignitian away from battery. Battery cortains igniion away from battery. Battery cantains 001 0 1 40
entrainer des biessures graves. Ne S T T cid which could resul n blindness or severe 2cid wich coul et in bindness of severe -
B 12K 172,000 | 4.8 | 204000 | 236
La géngatrice démarra autornatiquemant, ce qui Todcher s A ot srfac could el msetos iy Do ot 2 B s é o
pourait entraines des blessures graves. Retirez le toutt
fusible du pannesu de contrile et débranchet la L3 supeice calente podria causar A Engine eshaust could grite combustibles Model Lexplosian des a2 de la batterie Uexplsion 13 bt provuer tes
battesie avant deffectuer un entretien. lesiones serias. No tocat resulting i death o serious injury. Exhast side 1swey | 240000 | B | 272500 | 509 | blessures graves. oire |a mort. Tenez toutes les sources| blessures graves. voire la mort. Tenez toutes les sources:
Ofweatherpraaf endosure shall have 5Tt (15N 751 544,000 | 6,61 | 282,500 | 320 dallumage slcigrées cé Ia batteris. La batterie contient alumage loigness dela balterie. La batterie contisat
I generadior amanca autcmiticamente, \oquepudna i clearance from aiy stiuceures,shiulbs, trees or iy = S o s 554 de Pacide powar causer I cicie oo de séuéres e Facide pouvant causer la cécite ou e séveres
causas lesions serizs etire el fusible del panel de 001 0_40 vegetation i a0 w5 T son Too2 | e Eviez e contact ave faude. brlures. Eutez e cantact avec fzcite,
ontily toepestts b bater tes e rer g This equipment may create sparks that could stat fres 20K 000 17,36 L3375 i
servicio around ciry vegetation. / spark arrester may be required: il el fressire raquirements 3t 0l bad are La exglasion o 2 batera pocia causar la musrte o La explosiin de a hateria parhia causar 2 muste o
- Cotact local fire ageicies fo reguiations elating 1o fre FUEL Tnches = lesiones serias. Mantenga todas las fertes de gnicion lesiones seras. Martenga fodes les uentes de ignicion
fvies o e e Iejos e |abiateria La bateria contiene acido gue podia | | Ieos de I batevia La bateria contene dcido oue podria
WARNING causar ceguera o quemauas seias Eule f contaclo causar veguera o quemaduras serias Evie el contacta
- Léchapparment du moteur contient du monoryde de Nalural Gas 57 77178 pasaubitiy potuiirn -
AVERTISSEMENT <atbone. u gaz torique pouvant tuer en queldues TF Vapor DY 75356 2
ADVERTENCIA minutes Vous e povver i lesentr nilevoir, nsiallezs Lt eeo

Failure to read & fallon Operator and

extirieur seclement. Instellez es alacmes de manoxyce
e carbone cans la maison

EXIGENCES EN MATIERE
DE CARBURANT

0010-80

240 VAC 240 VAG

WARNING ;:s;;ﬂ?m rrvy\ar\us\smu\ﬂ restt in deth or L2 suface ;;ax;dspau!!a\( enteaines des blessures geaves, oprovisiomement Bparoximatt &n caburant 240V GA 240V CA
AVERTISSEMENT : uche; o0 I Qa2 (atUrel ot 16 pIODEAR gazou S40VCA 24OVOA
ADVERTENCIA e pas lre et respecter s manuels de Futiseteus et L““W’@’“E":gg mateLr pet enflamrmer es Gaz natural [Propar
dinstalation pauriait eteainer e blessures graves ou | Qi "
B o o . ’ i o |y | s 0010-150
:‘D‘;’jﬁ‘jiﬁj"[’j’p‘z;‘;‘ﬁﬁyM‘ seridng o eer y sequir lasindicaciones de los manuales de moins 1,5 m {5 p e toutes structures buissons,arb es ou | vertical | RAINPROOF ETANCHE A LA PLUIE GABINETE =
operacion e instalacion podiia causar a muestes autes vigétaux. [ gw ] v2tono [ 245 [141000 | 150 | £ qE ENCEINTE PRUEBA DE
Pisqe e décarse ectiaue. e s et e |eslones serfas. et équipement peut produlre des étincelles powsant o | 1e000n | 47 | Tescco | 1) NCLOSU NCEIN APRUEBADELLUVIA |
couvercle. Aucune piecs & entretentt it e lavéq e 2K [ 172,000 | 286 | 2080
Tinéleut Confe letreben' d petsonneldesenvce U pare-etinceles paurrai &re nécassaite. Contactezles Modsle 153
qualiie Fsporsabls b des ncends o ol ks |norizontal ] 001 0_90 —
hiesgode descarga eléctrica, nequite la cubierta, No hay = 5 ey | 0 cmentales ices 3 préveation des S| 4D B0 | BT | 5TE BN | 316
partes que pliedan ser reparadas porel suarioen el . BRA | 244 000 | 651 [ 282500 | 3.20 (o b
interior. Haga que persandl calficado ealice efsendcio. X T | 248000 | 702 | 295000 | 508 [° "
gy LTI W ol il vl v kA THRYGHL
Les exigences e pression dadmission "
nstal larnas dernonoxido de carbonoen el hogar K
1 2 La superfice caliente pociia causar lesionss seras. No du carburant 4 plein rendement sont GENERATOR | - GENERATRICE DESCONECTOR [ T
- TYPEDE | pouces | rmde SERVICE ENTRETIEN DE SERVICIO —~—
Los gases de escape el motor podran incendiar CARBURANT|  CE CE ?
matenales cambustibles, lo qus podria causar | muerte o T o e DISCONNECT |~ DEBRANCHER DEL GENERADO) oM
lesiones sedas. Ellado de escape del gabinete | Gaz naturel i 27
impermeable debe tener un espacio libre de § pies (1.5 m; pane g 1114 279-356 [ ND
e distancia desde culquie structurs rbusto, 1bol o 001 0 1 00
WARNING et el REQUERIMIENTO -
AVERTISSEMENT Este ecuipo pu e causar chispas que podrian iiciat DE COMBUSTIBLE
ADVERTENCIA incendios 1 vegtacinsecs. Foo requeriss un Racqacitenios esiadss de corbuatble para 0010-160
=z supresor de chispas, Pongase en contacto con \ai agencias &l generadar para gas natwal y gas 1.4
locales de combate »incendios para consultar
Toeuetierstof e ke e o Gas Natura |_Gas 1P —
o s 0010-170 oo am
and rating of fuse. Vertical BTV | m3m| BTUH | m3h
1SAMP TYPEATO CAUTION [_skw | 721,000 | 343 [ 141000 | 180 | [~ eom
Paur réduire le risque dincendie, MISE EN GARDE e e > ne
3 < 12KV 172,000 | 486 | 208000 | 2
] fusibl . WARNING PRECAUCION — T T
remplacez avec un fusible de méme AVERTISSEMENT Modelo 5
5 TonMEC OUTpLL of Gererator 1o sullably aTed lransfer [~ _Takx |
type et dassification. ADVERTENCIA Horizontal ——
switch in accordance with the Canadian Electrical Coce. {Horizontal] L] -
15 ATYPE ATO T 3 Reprducive T Part 1 iy | 240,000 | €80 | 772500 | 308 LoTiReGN
G44,000 | &1 | 382,500 | 320 r. |
Para seduci elriesgo de incendio, wiw PESWamings ca.gov Branchez la sorte de a génératrice & un commutateur 245000 | 5 0z | 265000 394 | )
Teamplace soimente can an usibledel (Cer et Toubles de pparel Regrotocta coniertuyde Clssealon omendb soon e Code WV_W T =
P <anadion de [électricitd, paria LT
iSO tipo y (apacided. W PESWarmings.c2.gov o o P s hiecuptord 158 reguierimienios de p N N | St ]
! Gnecte a salida del generador 2 un infeccuptor de
15AP TIPO ATO Canoee s 1a capac dad adocuada cie acuerto con —‘"’ Combustibie 3 Carga compléla son dé e oo 12voc
e Wk PESWAINGS 08,00V wosers e i Tipode | puigadas ce i de
oolurma e agua | camma ce agua|
0010-30 0010-200 0010-60 S 0010-120 0010-190
Gas 7 GEC) 279366

0010-70

Copyright © Briggs & Stratton. All Rights reserved

10

10-Apr-2024




Decals Group

REF NO PART NO QTY DESCRIPTION
0010 707597 1 DECAL SHEET, Warnings
-(Includes items 0010-10 thru 0010-200)
0010-10  ----- 1 DECAL, Warning, Autostart
0010-20  ----- 1 DECAL-WARNING, SHOCK
0010-30  ----- 1 DECAL-WARNING, FUSE
0010-40  ---- 1 DECAL-WARNING, HOT SURFACE
0010-50  ----- 1 DECAL, Warning, Manual
0010-60  ----- 1 DECAL-WARNING, EXHAUST
0010-70  ----- 1 DECAL, Notice, Fuel Requirements
0010-80  ----- 1 DECAL, Warning, Battery
0010-90  ----- 1 DECAL, Rainproof Enclosure
0010-100  ----- 1 DECAL-DISCONNECT
0010-110  ----- 1 DECAL-NEUTRAL
0010-120  ----- 1 DECAL, Neutral
0010-140  ----- 1 DECAL-TERMINAL, 25/26
0010-150  ----- 2 DECAL, 240 VAC
0010-160  ----- 1 DECAL, Terminal Strip, Numbers 1-8
0010-170  ----- 1 DECAL, L1/L2 Icon
0010-180  ----- 1 DECAL-GROUND
0010-190  ----- 1 DECAL, Terminal Strip, Numbers 8-1
0010-200  ----- 1 DECAL, Warning
-(The installation of this decal is required for units manufactured after
08/30/2018 and sold in the state of California.)
0020  ----- 1 DECAL, Clearance From Combustible Construction

Copyright © Briggs & Stratton. All Rights reserved

11

10-Apr-2024



Enclosure Group

Note: Unless noted otherwise, use the standard torque specifications Mfg. No: 040549-00

0072

0070 \ ' 0060

/< Iy " \num

0072

0090

0140

\ /!< Ref. Power 1050/ " 47 0220
Group 0210 ___
0080 / AN
N\, 0340
0190

Copyright © Briggs & Stratton. All Rights reserved 12 10-Apr-2024



Enclosure Group

REF NO PART NO QTY DESCRIPTION

0060 AR314694GS 1 PANEL, End, Right
0070 - 6 * CAPSCREW, Hex Head, 1/4-20 x 3/4
0072 - 6 * WASHER, External Lock, M6
0080 AR314645GS 1 PANEL, End, Left
0090 B4300GS 8 BOLT, 1/4-20 x 1/2
0120 314652GS 1 SUPPORT, Rail

0140 314638GS 1 SUPPORT, Rall

0160 AR314651GS 1 PANEL, Back

0190 770015 1 PANEL, Front

0210 315447GS 1 INSULATION

0220 314619GS 1 LATCH

0230 315443GS 1 LATCH, Arm

0250 770016 1 ROOF

0260 311644GS 4 SCREW, 5/16-18 x 1/2
0270 - 4 * NUT, Flange, 1/4-20
0275 315452GS 1 INSULATION

0300 316954GS 1 TRIM

0320 315453GS 1 INSULATION

0340 770025 1 DECAL

1040 314290GS 1 KEY, Latch

1050 198460GS 1 PLUG

1350 770475 1 PANEL, Corner

1380 770476 1 PANEL, Corner

-- 316193GS 1 PLUG, Roof

-(Not lllustrated)

Footnotes:

* [tems without part numbers are common fasteners. Purchase locally.

Copyright © Briggs & Stratton. All Rights reserved

13

10-Apr-2024



Fuel, Duct & Support Group

Note: Unless noted otherwise, use the standard torque specifications Mfg. No: 040549-00

0560
0018 ‘
\ 0610
0140 0090 goga AN 0300
0115 0020 0620

0351 0180

8

&l
pi
L~y

0020 0460

0820-7 0820-6 ™,
\///i/ /@\
0820-9 e 55{ 0820-3

|
| -
| Ref. 0640 w205 <\ osz0a
| Alternator S \*\ g — 0820-8
| Group o N
| 1 el
e s 0820-2
: /// | ; \
| - | ! 0820-1 0820
i - 0020~
- | '
| - i -7 T osa
| " ! ////
| e ! -
| S " : e
| L ‘ - | -
L < ~
k \\w = \
| Ref.
[ Power
Group

Copyright © Briggs & Stratton. All Rights reserved 14 10-Apr-2024



Fuel, Duct & Support Group

REF NO PART NO QTY DESCRIPTION

0012 314620GS PANEL, Muffler, Bottom
0013 314621GS PANEL, Muffler, Top
0015 314624GS PANEL, Muffler

0018 318771GS DEFLECTOR, Muffler
0020 B4300GS BOLT, 1/4-20 x 1/2

0035 314679GS BRACKET, Roof Support
0060 314672GS BRACE

0061 316202GS TRIM

0090 314649GS SHOCK, Roof

0110 311644GS SCREW, 5/16 x 1/2
0115 314647GS BRACKET, Roof Support
0140 314646GS BRACE

o180 - * NUT, Flange, 1/4-20
0230 318880GS SOLENOID

0300 314662GS TUBE

0350 314626GS DUCT, Alternator

0351 311692GS SEAL

0352 315454GS SEAL

0440 314684GS PANEL, Intake, Alternator
0445 314682GS SEAL

0450 314661GS CLIP

0460 314625GS SUPPORT

0560 314683GS PANEL, Intake, Engine
0562 315444GS SUPPORT

0610 316951GS SEAL

0620 314642GS SNORKEL

0630 314628GS DUCT

0640 - * SCREW, M5-0.8 x 10
0680 316194GS SCREEN

0690 194561GS SCREW, #10-32 x 3/8
0770 318459GS FITTING

0820 771014 1 FUEL REGULATOR ASSEMBLY

-(Includes Ref. Nos. 0820-1, 0820-2, 0820-3, 0820-4, 0820-5, 0820-6, 0820-7,
0820-8 & 0820-9)

0820-1 706379 1 BRACKET

0820-2 - 1 FUEL REGULATOR ASSEMBLY

0820-3 312781GS ELBOW

0820-4 206976GS FITTING

0820-5 38750GS 2 HHCS, M6 - 1.0 x 30

0820-6 49813GS 2 NUT, Hex, M6 - 1.0

0820-7 - 2 WASHER, Lock, Split, 1/4"
-(*See footnote)

0820-8 314693GS FITTING, Barb

0820-9 318002GS FITTING

o841 0 - * WASHER, Lock, 1/4

0850 71693GS WASHER, Fender, 5/16

-- 6358 KIT, Fuel Regulator (Low Pressure Applications Only)

-(Optional Accessory - Not Included)

Footnotes:
* [tems without part numbers are common fasteners. Purchase locally.

Copyright © Briggs & Stratton. All Rights reserved 15 10-Apr-2024



Power Group

Note: Unless noted otherwise, use the standard torque specifications Mfg. No: 040549-00

0610

0490

Ref. Alternator

0590

Copyright © Briggs & Stratton. All Rights reserved 16 10-Apr-2024



Power Group

REF NO PART NO QTY DESCRIPTION

o010 - 1 * ENGINE

0011 845699 2 CLEVIS

0012 809872 1 GASKET, Exhaust

0013 - 2 * SCREW, M8 x 25

0020 187594GS 4 MOUNT, Vibration

0030 24910GS 8 CAPSCREW, Hex Head, Trilobular, 5/16, 18 x 1/2
0040 - 2 * CAPSCREW, Hex Head, 5/16-18 x 2-1/2
0050 - 4 * WASHER, Flat, M8

0060 - 4 * WASHER, Lock, M8

0070 - 2 *NUT, 5/16-18

0131 313561GS 1 PLATE, Temp Switch

0132 204426GS 1 SWITCH, Temperature

0133 708730 2 SCREW

0140 47411GS 2 SCREW

0150 - 4 * WASHER, Lock, 1/4

0190 5048681SM 1 HOSE, OIL DRAIN

0230 B198896GS 1 BRACKET, Mounting Alternator, Black
0240 - 2 * CAPSCREW, Hex Head, 3/8-16 x 1
0250 - 2 * WASHER, Flat, M10

0260 - 6 * WASHER, Lock, 3/8

0370 - 2 * CAPSCREW, Hex Head, 5/16-18 x 3/4
0380 23645GS 4 SOCKET HEAD CAP SCREW, 3/8-16 x 1-1/4"
0490 314663GS 1 MUFFLER

0520 314637GS 1 HARNESS, Wiring

0580 706061 1 BASE

0585 691656 1 SOLENOID, Starter

0588 316188GS 1 HARNESS

0590 316961GS 1 WIRE, Ground Relay

0592 B4300GS 2 SCREW, Hex Washer Head, Taptite,1/4-20 x 1/2
059% - 2 * NUT, 1/4-20

0600 706527 1 WIRE, Ground

0610 314640GS 1 WIRE, Battery, Ground

Footnotes:

* [tems without part numbers are common fasteners. Purchase locally.

** To verify your specific engine model, please reference the ID Tag located on your engine. See your local Briggs & Stratton distributor for parts and service.

Copyright © Briggs & Stratton. All Rights reserved

17

10-Apr-2024



Hardware ldentification &

Torque Specification Chart

FOR STANDARD METRIC MACHINE HARDWARE (Tolerance = 20%)
Propert (56 ) (8.8) (10.9) (12 9)
(:Iagsy N A N/

Class 5.6 Class 8.8 Class 10.9 Class 12.9

Size Of | in/lbs in/lbs in/lbs in/lbs
Hardware| ft/lbs | Nm. | ft/lbs | Nm. | ft/lbs | Nm. | ft/lbs | Nm.
M3 588 | .56 | 1344 | 1.28 | 192  1.80 | 22.92| 2.15
M4 1344 | 1.28 | 30.72 @ 2.90 4344 | 4.10 | 52.56 | 4.95
M5 264 | 250 | 6096 | 575 |5.97 | 810 | 7145 9.7
M6 4464 @ 4.3 7.3 99103 14 | 121 16.5
M7 5.2 711 121 | 165 | 16.9 23 | 19.9 27
M8 1.7 | 105 | 11.1 24 25 34 29 40
M10 15 21 35 48 | 50 67 59 81
M12 26 36 61 831862 | 117 | 103 140
M14 42 58| 101 | 132 | 136 | 185 | 162 | 220
M16 64 88| 147 | 200 | 210 | 285 | 250 | 340
M18 89 | 121 | 202 | 275 | 287 @ 390 | 346 470
M20 126 | 7171 | 290 | 390 | 405 | 550 | 486 660
M22 169 | 230 | 390 | 530 | 559 | 745 | 656 | 890
M24 217 | 295 | 497 | 375 | 708 | 960 | 840 | 1140
M27 320 | 435 | 733 | 995 (1032 | 1400 | 1239 | 1680
M30 435 | 590 | 995 | 1350 | 1401 | 1900 | 1681 | 2280
M33 990 | 800 | 1349 | 1830 | 1902 | 2580 | 2278 | 3090
M36 759 | 1030 | 1740 | 2360 | 2441 | 3310 | 2935 | 3980
M39 988 | 1340 | 2249 3050 | 3163 | 4290 | 3798 | 5150

The guides and ruler furnished below are designed to
help you select the appropriate hardware.

10 20 30 40 50 70 90 100
22\ @ I ! !HBody
\ ) Diameter
7 [e—Body Length——|
Nutr,_I\JIIS Screw, M8-1.25 x 25
I
Thread Thread Distance between Body
Diameter (mm) Diameter (mm)  threads (mm) Length (mm)
Inside Threads Body Threads Body
Diameter (in)  perinch Diameter perinch Length (in)
| ——
Nut, 1/2-16 Screw, 1/2-16 x 2
14 12 3 14 12 3

0
| 174 12 3y
| | |

4
174 12 3y |
|.|.|.|.|.|. N | N

Standard Hardware Sizing

When a washer or nut is identified as 1/2” (M8), this is

the Nominal size, meaning the inside diameter is 1/2 inch
(8mm metric thread diameter); if a second number is present
it represents the threads per inch (distance between threads).

When bolt or capscrew is identified as 1/2 - 16 x 2” (M8 - 1.25 x 50),
this means the Nominal size, or body diameter is 1/2 inch (8mm
metric thread diameter), the second number,16, represents the
threads per inch, (distance between threads). The final number

is the body length of the bolt or screw, 2 inches (50mm).

Torque Specifications

Torque Specification Chart
FOR STANDARD MACHINE HARDWARE (Tolerance + 20%)
Hardware i : @ @
Grade <
SAE Grade 2 SAE Grade 5 SAE Grade 8
Size Of in/lbs in/lbs in/lbs
Hardware | ft/lbs | Nm. ft/lbs | Nm. ft/lbs | Nm.
8-32 19 2.1 30 3.4 41 4.6
8-36 20 2.3 31 3.5 43 4.9
10-24 27 3.1 43 4.9 60 6.8
10-32 31 3.5 49 5.5 68 7.7
1/4-20 66 7.6 8 10.9 12 16.3
1/4-28 76 8.6 10 13.6 14 19.0
5/16-18 11 15.0 17 23.1 25 34.0
5/16-24 12 16.3 19 25.8 29 34.0
3/8-16 20 27.2 30 40.8 45 61.2
3/8-24 23 31.3 35 47.6 50 68.0
7/16-14 30 40.8 50 68.0 170 95.2
7/16-20 35 47.6 95 74.8 80 108.8
1/2-13 50 68.0 75 | 102.0 110 149.6
1/2-20 99 74.8 90 | 1224 120 163.2
9/16-12 65 88.4 110 | 1496 150 | 204.0
9/16-18 75 | 102.0 120 | 163.2 170 | 2312
5/8-11 90 | 1224 150 | 204.0 220 | 299.2
5/8-18 100 | 136 180 | 244.8 240 | 326.4
3/4-10 160 | 2176 260 @ 353.6 386 | 525.0
3/4-16 180 | 244.8 300 | 408.0 420 | 571.2
7/8-9 140 | 1904 400 | 544.0 600 | 816.0
7/8-14 155 | 210.8 440 | 5984 660 | 897.6
1-8 220 | 2992 980 | 788.8 900 |1,244.0
1-12 240 | 3264 640 | 870.4 | 1,000 | 1,360.0
NOTES
1. These torque values are to be used for all hardware
excluding: locknuts, self-tapping screws, thread forming
screws, sheet metal screws and socket head setscrews.
2. Recommended seating torque values for locknuts:
a. for prevailing torque locknuts - use 65% of grade 5
torques.
b. for flange whizlock nuts and screws - use 135% of
grade 5 torques.
3. Unless otherwise noted on assembly drawings, all torque
values must meet this specification.

Common Hardware Types

Hex Head Capscrew
P ‘, Washer
@ Lockwasher
Carriage Bolt
(o Yoo ffy Hex Nut

Wrench & Fastener Slze Gmde

1147 Bolt or Nut 5/16” Bolt or Nut 3/8” Bolt or Nut 7I16 Bolt or Nut
Wrench—7/16" Wrench—1/2” Wrench—9/16"  Wrench (Bolt)—5/8”
Wrench (Nut)}—11/16"

M12 Bolt or Nut
Wrench—19mm

1I2 Bolt or Nut
Wrench—3/4"

M10 Bolt or Nut
Wrench—17mm

M14 Bolt or Nut
Wrench—22 mm

M6 Bolt or Nut
Wrench—10mm

M8 Bolt or Nut
Wrench—13mm



BRIGGS&STRATTON

®

Copyright © Briggs & Stratton. All Rights reserved 10-Apr-2024



	Accessory Group
	Alternator Group
	Control Panel Group
	Decals Group
	Enclosure Group
	Fuel, Duct & Support Group
	Power Group

